


TITLE SECTION PAGE|
$,DC SMALL MOUNTED CULTIVATOR FRAME 3 1|




MODEL TITLE SECTION PAGE
S-DC r SMALL MOUNTED CULTIVATOR FRAME 3 2
R omBEs~ | PART NUMBER DESCRIPTION
i 01-020-089 Bracket
2 02-200-018 'J' Pin
3 00~-333~010 Hair Pin 2.5 mm
4 01-020-094 Stabilizer for s 1711, 2115, 2517, 2919
5 01-025~044 Stabilizer for S 3423 Cultivater
6 01-000-058 Flat Head Pin
7 00-333~014 Lynch Pin 9.5 mm
B, 01-020~1453 R & 8 Bars for S 1711 & 2115 Cultivators
9 01-020~146 R & 8 Bars for S 2517 & 2919 Cultivators
10 01-025-042 R & S Bars for S 3423
11 01l-000-049 Flat Head Pin
12 01-000-048 Top Bolt - 0ld Style
12R 01-000-495 Top Bolt ~ New Style
13 01-000-488 'S* 'A' Frame (replaces 01-020-169)
14 00=-303-055 Bolt M 16 x 45
15 00~305-052 Bolt M 16 % 50
16 00-315-002 Nut M 186
17 00~303-0k4 Bolt (1711-2919) M 16 x 40
18 00-305-051 Bolt (3423) M 16 % 45
0l-020~-175% 'S' Draw Bolt Complete
19 00-323~008 Nut M 24
20 00-323-009 Washer M 24
21 01-020-176 'S' Draw Bolt only
22 01-021-~155 S - DC 1711 Frame Only
23 01-022-155 S = DC 2115 Frame Only
24 0l-023-1585 8§ = DC 2517 Frame Only
25 01-024-155 S =~ DC 2919 Frame Only
26 0l-025~155 S = DC 3423 Frame Only
27 01-020-140 S - 06 Frame L.H.
28 C1-020-132 5-06 Frame R.H.
29 01-020-126 Clamp Plate
30 00~354-038 Bolt %" x 24"
31 00-365-009 Nut &"
3 00-382~053 Lock Washer 3"




MODEL

TITLE l%‘lsc_m'm PAGE
S ’ GAUGE WHEEL ASSEMBLY 3 3

—Dr




TITLE
GAUGE WHEEL ASSEMBLY

Fﬁcnou

REFERENCE |

PART NUMBER

DESCRIPTION

W

b e et s e
Oy il Lt O

~3 O

[l il
G de o = O W

o e i

o
LR ¢ R

=1

=~ O W

[ RER U N O S 00 I 5 I 0%

[N

01-020~049

01-020-045
00-303-042
00-315-001
01-020-062
¢1-020-050
01-020-222
00-333-018
0l-000-045
01-020~-069
01-020-072
01-020-063
01-020-045
00-303-042
00-315-001
21-000-064
01-020-062
Gl-020-073
¢l-020-109
C0-315-003
GQ=-332-007
0l~020-148
00-413-014
00-401-G00
00-401-007
00-323~035
00~407-011
01-020~196
01-020-061
01-020-109
01-020~182
01-020-154
01-020-153
00-421-000
0l-000-001

01-020-064

2" Wheel Upright -MNOT AVAILASLE

2" Spindle Nut

2" Upright Channel Holder - MOT AVAILASLE
Support Bracket

Bolt M 12 x 335

Nut M 12

Extra Axle Collar

Collar for 2" Wheel Upright

2 5/8 Wneel Upright Complete 65 mm
Tension Pin & x 32

Crank Spindle

2 5/8 Wheel Upright

2 5/8 Spindle Nut

2 5/8 Upright Channel Holder
Support Bracket

Bolt M 12 x 35

Nut M 12

Spindie Lock

ExXtra Axle Collar

Collar for 2 5/8 Wheel Upright

Axle Bearings & Seals Complete -{19-25}
Nut M 20

Star Washer M 20

Axle Only

Seal SKXFZ 005

Bearing SKF 6005

Bearing SK¥ 6204

Washer

Lock Ring LRU 20 x 1.2

Hub Cap

le” Rubber Wnheel Complete with Axle
Axle Bearings & Seals Complete

Rim

Tube

Tire

Grease fitting H1 - M6

1l pair S-Wheels Complete w/uprights

Guide Compiete (10-13}




PAGE |

[SECTION
2

TITLE
WHEEL ASSEMBLY

MODEL

G
e e
=
|||.||l||||‘(|.HF(..1|sw
»
[ ——
2’#
@WG
b~




MODEL TITLE SECTION PAGE
S Wheel Assembly 3 6
REFERERCE | paRT NUMBER DESCRIPTION
2 01-020-157 Axle With Stop Collar Only
3 01-020~159 Left Wheel Cap With Hecle
4 01~020-158 Right Wheel Cap with Hole
5 00-401-008 Bearing SKF=-6205
6 00~413~-015 Seal SKFZ-205
7 00-407-014 Lock Ring LRU-25
8 00-304-024 Bolt M 10 x 35
] 3-031 Rim (Not Available See 16)
10 01-020-153 Tire
11 01-020-154 Tube
12 00~421-000 Grease Fitting H1-M6
13 01-020-G62 Extra Axle Cocllar
14 00-332-007 M 20 Staxr Washer
15 00-323~034 31/4 WG Axle Nut
16 01-020-061 16" "S" Wheel Complete




PAGE

3

15£CTION

TITLE
l SHORT DRAW TONGUE (TRIANGLE HITCH)

MODEL




MODEL TITLE SECTION PAGE
3 |__ TRIANGLE HITCH 3 3
REFERENCE PART NUMBER DESCRIPTION
01-020-1C5 Short Pull CTomplete

1 01-020~106 Draw Pin Cnly

2 00-323-009 Washer M 24

3 00=~323-008 Nut M 24 x 1.5

4 00-333~014 Lynch Pin 2.5 mm

5 01-020~039 Hitch Bar Cnly

3] 00-306~058 Bolt M 16 x 60

7 00-332-006 Star Washer M 16

8 00-315-~014 Nut M 16

9 Cl=-020-~1C7 Top Bar




MODEL

NB

TITLE
1 VINEYARD CULTIVATOR ASSEMBLY

SECTION

PAGE




MOQDEL TITLE SECTION PAGE
WB VINEYARD CULTIVATOR ASSEMBLY 3 10
R nEneE | PART NUMBER DESCRIPTION _
1 00~-333-014 Lynch Pin 2.5 mm
2 01-010-041 Top Bar
3 01-000-049 Flat Head Pin
4 01-000-048 Top Bolt 0ld Style
4B 01l-000-495 Top Bolt New Style
5 00~-315-002 Nut M 16
5) 01~010-042 Bushing 16 mm
7 00-305-042 Bolt M 12 x 50
8 00~305-055 Bolt M 12 x 80
9 01-010-124 Bushing
10 01-010-123 Bushing
11 00-331-019 Washer M 14
12 00-316~005 Lock Nut M 12
13 0l-01l1-012 Adjustment Barxr Left
14 01-011-010 Adjustment Bar Right
15 0l-010-095 Deflector
17 00-315-008 Nut M 10
i8 01~010~098 Deflector Clamp
19 00~304-025 Bolt M 10 x 40
20 00~315~-001 Nut M 12
21 00-306-044 Bolt M 12 x 40
22 01-010-122 Linkage Bar
23 C1-010-045 Spindle Nut & Bracket
24 00~333-004 Split Pin 5 x 30
25 00~331-001 Washer M 16
26 0l-010~104 Back Half of Draw Bracket
27 00-315-009 Nat M 12
28 00-303=-054 Bolt M 16 x 40
29 01-020~-169 'A' Frame
31 00-306~046 Bolt M 12 x 50
32 01-010-143 Front Half of Draw Bracket
33 01-010-146 Cat. # 1-2 Draw Pin
34 01-000-064 Spindle Lock
35 01~010-127 Spindle
36 01-010~105 WEB Ll Frame Only
37 01-010~120 'T' Bolt for Depth Adjustment
38 01-010-059 Wheel Upright/left
39 01-010-053 Wheel Upright/Right
40 00-304-022 Bolt M 10 x 25
41 01-000~091 Left Hand Wheel Scraper
42 01-000-079 Right Hand Wheel Scraper
43 00-332-004 Staxr Washer M 10
44 00-315-008 Nut M 10
01-010-134 Axle Bearing & Seals Complete
45 00-323-034 Nut 3/4" WG
46 00=-332~007 Star Washer M 20
47 01-010-040C Axle
48 00~-413~014 Seal SKFZ 005
49 00=-401-000 Bearing SK¥ 6005
50 00-401-007 Bearing SKF 6204
51 00~-323-035 Washer
52 00-407-011 Lock Ring LRU 20 x 1.2
53 01~020-196 Hub Cap
54 01~010~135 Steel Wheel Only 10" x 250 mm
55 00~421~000 Grease Nipple H1-M6
56 01-010-056 Wheel with Axle and Bearings




PAGE

11

SECTION
‘4

EMBLY

TITLE
SGB FRAME ASS

MODEL
SGB




[MODEL TITLE SECTION PAGE
SGB ’— FRAME ASSEMBLY 3 12
R etn - | PART NUMBER DESCRIPTION
1 01-050-365 Top Bolt
2 00-333-014 Lynch Pin LSF 9.5 mm
3 00-315-003 Nut M 20
4 01-050-169 R & S5 Bars
5 0Q0~315-014 Nut M 16
5] 00-331-008 Flat Washer M 16
7 00-304-045 Belt M 16 x 45
8 00-306-067 Belt M 20 x 70
9 00-316-007 Lock Nut M 20
10 01-050-358 SGB 'A' Frame
13 01-057-016 SGB 2919 Frame only
14 00-305~059 Bolt M 20 x 45
15 01-0537-020 Pin
16 00-333-011 Hair Pin 4mm
17 00=-301-031 Bolt M 12 x 45
18 00-331-016 Washer M 12
01-050-355 Crosshaft Catch Complete with Cable
19 01-050-344 Quick Release Right
z20 01-050-246 Spring
21 01-050~343 Quick Release Left
22 00=-411-019 Cable 3.5 mm
23 00=-411-009 Cable Clamp 3.2 mm x 4mm
01-050~276 Crosshaft Complete Cat. #2L 99 cm
26 01-050=-237 Cat. #2 ~ Crosshaft Only
01-050-296 Cat. 2L - crosshaft Complete L = 107 cm
27 01-050-297 Cat. 2L ~ Crosshaft Only
01-050~-317 Cat. 3L -~ Crosshaft Complete L = 107 cm
29 01-050-318 Cat. 2L - Crosshaft Only
20 00~-333-012 Hair Pin 9mm
31 01-050~29% Crosshaft Bushing Cat. 1-2
37 00-303-063 Bolt M 20 x 45
01-050-053 Wing Support Complete SGB 1208, 1612, 2418,
38 01-050~056 Wing Support/Left
29 01-050-064 Wing Support/Right
40 01-000-403 'U' Bolt
41 00-315-009 Nut M 12
42 01-000-049 Flat Head Pin
01-050-065 Wing Support Complete SGB 3222
38 01-050-068 Wing Support Left
39 01-050~072 Wing Support Right
40 01-000-403 'U' Bolt
41 00-315~009 Nut M 12
42 01-000-049 Splitbolt
43 01-053-011 SGB 1208 Frame Left
44 01-053-001 SGB 1208 Frame Right
45 01-054-019 S5GB 1612 Frame Left
46 01-084-024 SGB 1612 Frame Right
47 01-055-001 SGB 2418 Frame Left
a8 01-055-012 SGB 2418 Frame Right




PAGE]
13

SECTION
3

TITLE
FRAME ASSEMBLY

SG8B

MODEL

56 58 5554




MODEL TITLE SECTION PAGE
SGB [_n TRAME ASSEMBLY : -4

REFERENCE PART NUMBER DESCRIPTION

49 01-056+-012 SGB 3222 Frame Left

=0 01-056=-001 SGEB 3222 Trrame Right

51 01-050~-052 Flat Head Pin

32 00-331~017 Washer 7,/8"

33 01-000-058 Flat Head Pin

54 00-304-036 Bolt M 12 x 50

55 00-331-007 Washer M 12

56 00=315-009 Nut M 12

57 01~000-08% U Shaped Pin

8 01-050~147 SGB Spring Tightener Holder

59 01-050~150 SGE Spring Tightener

60 00-315-008 Nut M 10

6l 00=-304-022 Bolt M 10 x 25

52 01~-000-081 SGB Middle Bar Spring & Chain

33 00=306=066 Bolt M 20 x 60

54 00-316~007 Lock Nut M 20




SECTION
1/83 B

=RAME ~SSEMBLIZS

1TITLE

SO




'MODEL | ITITLE | SECTION PAGE!
i 3GB ‘l__ RAME 3SEMBLIZZ /93| |
IREFERENSE 1 pART nuMBER DESCRIPTION
i M 21-G30~-034 Depth Scale
: - 30~331~005 Jasher M 8
: : 30-304-011 Zet Screw M8x1E
‘ 3 £1-091-034 crank Handle Spring Clip
z 31-0%0-028 Spindle With Bearing
3 01-050-G33 Spindle Nut
. 00-301-035 3p0lt with It M 12 x 80
3 0Q=303-054 Set Screw ! 16 x 40
3 01=-050-017 Spacer
is; 01-050-024 wheel Upright L.
11 N0=-332-n06 Serrated Washer * 16
12 00-315-002 Nut M 16
; i3 Gl=-050-021 Wheel Uprignht R.
' 14 01-050-013 Wheel Fork R.
L5 01-050-016 Spacer
=) 00~331-012 Washer M 1%
7 20=301-047 Beolt with ut M4 1& x 20
_3 J1-050-019 wheel Fork .
=3 21=058-001 Zentre Sectien SGB I2-1%L frame
20 00~-305-059 Steel Bolt M 20 x 45
21 00=315-003 Nut M 20
22 00=-333-005 Split Dia. & x 40
23 00-316-006 Lock Nut M 16
24 00-~316~-010 Lock Nut M 24
2 00=302~044 Bolt M 16 x 50
26 01=-058~009 Stabilizer Housing
27 01-058-013 Inner Counter Flange
28 01-000-415 Rubber Shock Abscrber
29 01~058~016 Outer Counter Flange
20 01-058-019 Stabilizer 30lt
31 00=316-010 Lock Nut M 24
72 J0-323=-052 Belt M 24 x 120
‘ 3 01=-058-024 Tonnecting Rod
i 4 20-333-014 Zlip Pin Zia. 2.5 mm
Pl 21=000-307 Top Eolt
i6 00=-323-052 3a0lt M 24 x 120
7 01-091-127 Spacer
23 00~316-C10 Lock MNut M 24
i3 01-058-032 Draw Upright
40 01-058-044 Pin
41 Q0=333-027 Tension Fin Dia. 10 x 45
22 N1-000~386 Draw Pin
43 J0=-323=-012 Hairpin ¢iip dia. » mm
-4 00=316-006 Lock Nut M 16
+5 Q0-~206=-053 Zteel RBolt M 16 x GO
16 21-058-0230 “lamp for Draw Eracket
17 21-0E8=-027 Draw Brackert
48 O1-050-165 wWheei Fork Assv.




IMODEL

-

-~ -

R e |

TITLE SECTION
| STABILIZER ~SSZMBLY 3




MODEL TITLE SECTION PAGE
SGB STABILIZER ASSEMBLY 3 18
REFERENCE PART NUMBER DESCRIPTION
1 01=-058-032 Quick Hitch A Frame
2 00-316=010 Lock Nut M 24
3 00-323-052 Bolt M 24 % 120
4 01-058-019 Stabilizer Beclt
5 01-058-01e Quter Counter Flange
£ 01-000-415 Rubber Shock Absorber
7 01-058~013 Inner Counter Flange
8 00-331~018 Washer M 24
9 00-316~010 Lock Nut M 24
10 01-G58-009 Stabilizer Housing
11 Q0~333~005 Split Pin 6 »x 40 mm
12 01-058-024 Connecting Arm
b 00-302-044 Bolt M 16 X 50
14 00=-316=-006 Lock Nut M 16
£ 01-058-008 Stabilizer Complete




MODEL

SGB

TITLE

WHEEL ASSEMBLIES

PAGE|

19

18”HS




;MODEL TITLE { |SECTION PAGE
; ZGB l—— THEEL ASSEMBLIZE ‘.1/93! ['— e
REFERENCE | spat NUMBER DESCRIPTION
01-050-026 Zpindle Ccmplete
L 01=-050-034 Crank Guide
z 00~331~005 Washer M 8
z 00-304-011 Bolt ¥ 8 x 153
4 01-050-028 Spindle
3 01-050-9033 Spindle Nut
- 01-050-165 Wheel Fork Complete(|TEMS 1 TO 17}
& 00=-301-035 Bolt M 12 x 80
7 00=-303~-054 Bolt M 16 = 40
3 01l-050-017 Spacer
2 01-050-024 Left Hanc Rear EBrace
10 00=-332-006 Star Washer M 16
1l 00~315-002 Nut M 16
12 01-050-021 Right Hand Rear Brace
=2 01-050-~C13 Right Hand Front 2race
L4 21-050-01¢6 Spacer
! 20~-331-012 Washer
) 20=301-047 30lt M 16 x 380
7 01-050-~019 reft Hand Front Brace
18 00=-316-006 Lock Nut M 16
19 0Ll-050-349 Axle Bolt
21 01=-050-192 Dust Cap
29 00-421-001 Grease Nipple
01-050-259 18" Steel Wheel Comp. w/Axle & Bearings
33 01-050-334 Spacex
24 0l-050-336 Seal Ring
35 01-050-332 Felt Ring
386 01-050-329 Seal {replaces 01-050~333)
37 01-401~008 SKF €205 Bearing
i8 01-050~335 4%" EZpacer
:9 01-050-374 & 7/8" Spacer
4 01-050-288 Steel Wheel EZGB 18" x 450 mm
21-050~Z61 ‘8" Subber Wheel Cemp. w/Axle & Bearinas
=1 J31-050-128 ZGB Rim wsGrease Mipple
+2 20~-421-000 Srease Nipple
43 01-050~197 Tube
44 01-050-273 18" SGB Tire
01-050-262 18" SGB High Zpeed Wheel Comp. w/Axle & Bearings
15 01-050-196 18" 3GB High Speed Tire
16 01-050~-123 Zearing Kit Less Axle (SGB 18" “heel)




PAGE

21

‘SECTION

TITLE

ZMBLY

R ~S&

- p—
[

!

MNINGLIF

n
D
in




MODEL TITLE SECTION PAGE
5GB WING LIFTER ASSEMBLY [__j3 22
REFERENSE | parT NumBER DESCRIPTION !

1 Cl-050-122 'J' Bolt M 16 1
2 00~331-008 Flat Washer M 16 |
3 00-315-014 Nut M 1lé

4 00~-365-014 Nut 3/8"

5 00-365-009 Nut %"

6 01-057-074 Wing Lifter Body

7 01-057-082 Angle Bar, Right

8 01-057-088 Clamp Plate

g 00~354~038 Bolt %" x 24"
10 00~382-053 Lock Washer »"

11 00-354~055% Bolt 5/8" = 1 3/4"

12 00-333~014 Lynch Pin LSF 9.5

13 01-057=-087 Angle Bar, Left
14 01-057-090 Wing Lifter Arm - Left or Right
15 Cl-057-094 Linkage BRar
17 01-000~065 Pin

18 01-000-058 Pin
19 00-381-050 Washer %"
i4 01-050~133 Wing Lifter Arm Left - used with 5 x 16
cylinder or 3 x 16 cylinder w/extension
14 01-050-~139 Wing Lifter Arm Right - used with 5 x 16

cylinder or 3 x 16 cylinder w/extension




PAGE
23

SECTION
3

TITLE
WHEEL ASSEMBLY

0
D

MODEL




MODEL TITLE SECTION FAGE
SGB l—- WHEEL ASSEMBLY 3 24
RE,R?&SE‘& E PART NUMBER DESCRIPTION |
1 C0~316~006 Lock Nut M 16
2 01-050-334 Spacer
3 01-0B0~332 Felt Ring
4 00-401-008 Bearing SKF 62053
5 01-050-273 SGBE Wheel 18"
o) 01-050-197 S5GB Tube
7 01-050-198 5GB Rim
8 00-421-000 Grease Nipple
9 01-050-374 6 7/8" Spacer
10 01-050~335 4%" Spacer
i1 01-050~349 Axle Bolt
i2 01-~050~192 Dust Cap
13 01-050-336 Seal Ring
14 01-050~-333 Seal
15 01-050~193 Bearing Kit Less Axle




TITLE
508 CYLINDERS PRIOR TC "380

SECTION

~
3

PAGE

@o

@

3 X 16 CYLINDER

DOUBLE ACTING. HYDRAULIC CYLINDERS

DB @ @E® 2 9!

P{ I

4 ¥ 16 CYLINDER

DOUBLE ACTING. HYDRAULIC CYLINDERS

@ e @ @’ (2 9)

{1k

R

ARG}




MODEL TITLE SECTION PAG
SGB CYLINDERS 3 26
REFERENSE | PART NUMBER DESCRIPTION

b 00-424~016 Clevis Cap 41931

2 00-424-014 Red Cap 41781

3 00~424-002 Rod Clevis 43739

4 00=-424-011 Piston 41782

5] 00=-424~004 Cad Plated Pin 41939

7 00-424-015 Rod 41785

9 00~-424-012 Tie Rod 41950

10 00-424-013 Cylinder Tube 41789

14 00-413-033 Block Vee Packing 19955

15 00-413-034 "O" Ring 19870 2 3/4 % 3

16 00~413-035 "O" Ring 19862 1 1/8x 1 3/8
17 00-424-017 "O" Ring 19879 3/4 x 7/8

18 00~413~036 Qil Seal 19911

19 00~383-011 Clevis Pin Clip 13495
20 00~383-000 Cotter Pin 13599 3/16 x 1 1/2
22 Q0=-365-011 Hex Nut 12825 1/2 UNC

23 00-365-032 Hex Nut 12910 7/8 UNF
25 00-424-010 RK-2Z Repair Xit £3898
27 00-373-000 Socket Hd4. Cap Screw 14058 3/8 UNC x 1 3/4
28 00=-365-000 Hex Nut 12823 3/8 UNC

1 00-424-000 Clevis Cap 41935

2 00-424-001 Rod Cap 41936

3 00=-424~002 Rod Clevis 43739

4 00-424-003 Piston 41938

G 00~424-004 Cad Plated Pin 41939

7 00-424-031 Rod 41942

9 00-424-012 Tie Rod 41950
10 00-424-032 Cylinder Tube 41946

14 00=-413-028 Block Vee Packing 19956

15 C0=-4L3~027 "O'" Ring 18873 3 3/4 x 4

16 00=-413-025 "O" Ring 19880 1 1/4 x 1 1/2
17 00-413-026 7/8 x 1 "O" Ring 19854
18 00~413-024 0il Seal 13913

139 00-383-011 Clevis Pin Clip 13495
20 00-383-000 Cotter Pin 13599 /16 x 1 1/2
22 00-365-001 Hex Nut 12825 1/2 UNC
23 00-365~018 Hex Nut 12811 1-14 UNF
25 01-095-156 RK—-4 Repair Kit 63900
27 00~373-000 Socket Hd. Cap Screw 14058 3/8 UNC x 1 3/4
28 00=-365~000 Hex Nut 12823 3/8 UNC




MODEL TITLE SECTION PAGE
S6B CYLINDERS PRIOR TC 1580 3 27

5% 16 CYLINDER

DOUBLE ACTING. HYDRAULIC CYLINDERS
@ e @ aem 20 1S 6168

4 x 8 CYLINDER

DOUBLE ACTING. HYDRAULIC CYLINDERS
@ ®e O el 2




MODEL TITLE SECTION PAGE
SGB CYLINDERS : <8
RENFLngggE PART NUMBER DESCRIPTION

1 00=-424-033 Clevis Cap 43710

2 00-424-034 Rod Cap 43713

3 00-424-035 Rod Clevis 43714

4 00-424~036 Pigton 43715

6 00-424-004 Cad Plated Zin 41939

7 00~-424~037 Rod 43721

9 00-424-038 Tie Rod 43726

10 00-424-039 Cylinder Tube 43731

14 00=-413-037 Block Vee Packing 19958

15 00~-413-038 "o" Ring 19800 4 1/2 x 3

i6 00-413~039 "o" Ring 19802 2 x 2 3/8
17 00-413-040 "O" Ring 19801 1 1/8 x 1 1/4

18 00~413-041 0il Seal 12909

19 00~383-011 Clevis Pin Clip 13495
20 00=383-000 Cotter Pin 13599 3 /16 x 1 1/2
22 00=-365-014 Hex Nut 12827 5/8B UNC
23 00=-365=-015 Lock Nut 13389 1 1l/4 UNF
25 00-424-040 RK 9 Repair Kit 63748

27 00-373-004 Sacket Hd. Cap Screw 14059 3/8 UNC x 2
28 00—~-365-000 Hex Nut 12823 3/8B UNC

1 00-424-000 Clevis Cap 4193%

2 00-424-001 Rod Cap 41936

3 00-424-002 Rod Clevis 4373%

4 00=-424-003 Pigton 41938

6 G0-424-C04 Cad Plated Pin 41939

7 00-424-005 Rod 41952

9 00-424-006 Tie Rod 41947

10 00-424~-007 Cylinder Tube 41943

14 00-413~-028 Block Vee Packing 19956

15 00-413-027 "O" Ring 19873 3 3/4 x 4

16 00=-413-025 "O" Ring 19880 1 1/4 = 1 1i/2

17 00-413=-0260 "o" Ring 19854 7/8 x 1

18 00~-413-024 0il Seal 19913

19 C0-383-011 Clevis Pin Clip 13495
20 00-383~000 Cotter Pin 13599 323/16 x 1 1/2
22 00~365-001 Hex Nut 12825 1/2 UNC
23 00-365-018 Hex Nut 12911 1-14 UNF
25 01-095-156 RK-4 Repair Kit 63900
27 00=373=-000 Socket Hd. Cap Screw 14058 3/8 UNC x 1 3/4
28 00-365-000 Hex Nut 12823 3/8 UNC




PAGE|
25

SECTION
3

TITLE
HYDRAULICS 980

MODEL




MODEL TILE SECTION PAGE
SGB HYDRAULICS 1980 3 30
REFERENSE | PART NUMBER DESCRIPTION _
1 01-057-203 Hydraulic Cylinder 2&" x 127
2 00~424-004 Pin
3 01~-057-207 Hose - 55"
4 01-057-208 Hose = 40"
5 01-057-206 Hose - 90"
6 00-470-003 Tee
7 00-366-005 Locknut UNC %" x 13
8 00-354~021 Bolt UNC %" - 13 x 2"
9 01=-G57~1985 Wing Upright Housing
10 01-057-202 Fastening Plate
11 01-057-192 Centre Bracket
12 01-057-194 Fastening Plate
13 01-057-201 Flipper
14 00-356~-006 Eolt UNC 3/4" - 10 x 2 3/4"
15 00~366«007 Locknut UNC 3/4" - 10




PAGE
3

SECTION

TITLE

1981

HYDRAULICS

MODEL

SGB




MODEL TITLE SECTION PAGE
SGB I HYDRAULICS 1981 3 32

A omeEn | PART NUMBER DESCRIPTION

1 01-057-236 Centre Section Bracket Right Hand

2 01~057-237 Centre Section Bracket Left Hand

3 01-057-222 Wing Bracket

4 01-057-228 Wing Lock Right Hand

5 01-057~-232 Wing Lock Left Hand

6 01l-057-240 Flipper

7 01-000-403 "U" Bolt

8 00~315-00% M 12

9 00-372-065 Sq. Hd. set Screw 5/8" x 1 1/2"

10 00-356-011 Bolt UNC 3/4" x 2 k"

11 00-366~007 Locknut UNC 3/4"

12 00-333~-011 Hair Pin

13 00-470~-003 Tee

14 01-G57-207 Hose 535"

15 01-057-206 Hose 930"

16 01-057-203 Cylinder 2 1/2" x 12"

17 01-057-208 Hose 40"




MODEL TITLE SECTION PAGE]
SGB CYLINDERS AFTER 1980 3 23

2.5" x 12"
CYLINDER




MODEL FITLE [SECTION PAGE
SGB CYLINDERS 3 34
REFERENCE 1 PART NuMBER DESCRIPTION
1 00~-474-076 Clevis Cap
2 00-474~077 Rod Cap
3 00-474~-078 Piston
4 00-474=-079 Rod
5 00-474-080 Cylinder Tube
& 00-474-081 Tie Rod
7 Q0~474~179 Pin 1"
8 00-383-011 Clip Pin
9 00-383-000 Cotter Pin
16 00=365-000 Nut Clevis
17 00-474-082 Rod Clevis
18 00-474-083 3/8 UNC x 1 3/4 Bolt
20 00=~-474-084 Nut - Tie Rod
25 00-474~085 Nut - Piston
27 00-474-086 Plug - Port
29 00-474=-087 Seal-Kit







